DIY Turning GoPro Suction Mount

December 09, 2013 / by / 1 Comment
REVIEW OVERVIEW
Cheap?
Easy?
Awesome?
8.67

Very neat

Parts you’ll need to make a GoPro Suction Mount:

  • 4 ea. 1/4-20 one and a half inch bolts
  • 6 ea. 1/4-20 nuts
  • 2 ea. 1/4-20 two and a half inch bolts
  • suction cup system
  • caster
  • 2 ea. metal brackets with 1/4″ holes drilled about 1/2″ apart to hold the bar to the caster
  • 1/4-20 threaded gopro mount
  • springs or bungie cords
  • square towel rack
  • Tools you’ll need:

    • 1/4″ drill bit drill
    • 2 ea. 7/16″ wrenches
    • tape measure
    • sharpie

    • ABOUT THE AUTHOR
      Avatar of DIYGoPro

      DIYGoPro.com aggregates and awards the best DIY GoPro project tutorials out on the web. We organize and rate tons of videos so that you can easily find the best projects to take your film making to the next level.

      One Response
      1. Jon

        a little update…and some daytime video

        http://www.youtube.com/watch?v=7I-50v7NDG0

        Jan.12.2014 at 8:02 am
      Leave a Comment
      Add Comment Register